
66010
Multi-Tool Edger Attachment
66010 Accesorio de Orilladora

SERIAL NUMBERS / NÚMEROS DE SERIE

U03500001001 - U03500999999

www.shindaiwa.com

Illustrated Parts List
Lista de Piezas

MAIN PIPE.................................................................................2
TUBO PRINCIPAL

GEAR CASE..............................................................................3
CAJA DE ENGRANAJES

EDGER SHIELD........................................................................4
PROTECTOR PARA ORILLADORA

©2017 ECHO Inc.   Part Number 99922205145     Effective 06/29/17

400 Oakwood Road, Lake Zurich IL 60047    Telephone: 847-540-8400    Fax: 847-540-8416

Accessories for Shindaiwa products can be found at:
Los accesorios para los productos Shindaiwa se pueden encontrar en: 

www.shindaiwa-usa.com/products/accessories.aspx

www.shindaiwa.com
http://www.shindaiwa-usa.com/products/accessories.aspx


	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje

Effective 06-29-2017
2	

66010 Edger Attachment / Accesorio de Orilladora

7

6

1

8 9 10 11

12 13 14 15 16

17 18 19 20 21

22 23 24 25

2

3

4

5

X505009790

15m(50ft)

360˚

DANGER

PELIGRO

FR

DANGER

Esta unidad puede ser peligrosa y producir graves lesiones 

personales si no se usa en forma adecuada. Para reducir 

el riesgo de lesiones de los operadores, ayudantes y 

espectadores, es necesario que el Manual del Operador 

que se entrega en Español sea leido y comprendido. Puede 

conseguir el Manual del Operador con su distribuidor 

autorizado, entrando a www.echo-usa.com o 

www.shindaiwa-usa.com o también puede contactar a 

ECHO Inc., 400 Oakwood Road, Lake Zurich, IL 60047 

(800) 432-3246.

Cet appareil doit être utilisé en respectant les consignes 

de sécurité dictées dans le manuel de l’utilisateur et de 

sécurité. L’utilisateur de cet appareil ne respectant pas a 

la lettre les consignes de sécurité prescrite
 dans le manuel 

de l’utilisateur et de sécurité pourrait subir des blessures 

graves et aussi en infliger aux personnes et animaux qui 

son a proximité. Il est donc impératif de lire attentivement 

le manuel de l’utilisateur et de sécurité avant d’utiliser 

cet appareil. Le manuel de ’utilisateur et de sécurité peut 

être obtenu chez votre détaillant local et/ou en ligne au 

(www.echo.ca ou www.shindaiwa.ca). Vous pouvez 

aussi l’o
btenir en nous écrivant au : ECHO Power Canada 

311 Sovereign Rd. London ON. N6M-1A6  (877-324-6665)

• This unit can be dangerous and cause serious injury if  

   improperly used. To reduce injury risk to operator, 

   helpers and bystanders, read and understand the 

   Operator and Safety Manuals. Replacement Operator

   and Safety Manuals are available from your dealer or 

   at either www.echo-usa.com or www.shindaiwa-usa.com

   or by contacting ECHO Inc., 400 Oakwood Road, Lake 

   Zurich, IL 60047 (800-432-3246)

• Always inspect area for hidden or throwable objects.

  Never use in gravel. Operators, helpers and bystanders

  must wear eye protection that complies with ANSI Z87.1.

  Always wear hearing protection, gloves and sturdy work boots

  when operating unit. Never operate with unit positioned on left

  side of body.

• Stay clear of rotating blade at all times. Maintain a 50 foot 

  (15 meter) DANGER ZONE radius surrounding the operator.

   Only the operator, dressed in proper protective clothing, should 

   be within the DANGER ZONE.

• STOP engine before adjusting cutting height or performing any

   service.

• Use only ECHO Inc. approved replacement blades on this

   unit. Do not use edger blade on any brush cutter. Edger

   attachment and blade are intended for edging only. Refer

   to Operator’s Manual for proper blade replacement

   instructions.

MAIN PIPE
TUBO PRINCIPAL

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 C050003220 1 MAIN PIPE ASSY MONTAJE DE TUBO PRINCIPAL
2 X505009790 1 +LABEL, CAUTION +ETIQUETA DE PRECAUCIÓN
3 89015204930 1 +LABEL - ALIGNMENT +ETIQUETA - ALINEACIÓN
4 C507000240 1 +LINER - FLEXIBLE +FORRO - FLEXIBLE
5 61024644730 1 +STOPPER +RETENEDOR
6 C506000480 1 DRIVESHAFT - FLEXIBLE EJE DE MANDO - FLEXIBLE
7 P021047620 1 HANGER, ATTACHMENT COLGADOR DE ACCESORIOS



Effective 06-29-2017	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje  3

66010 Edger Attachment / Accesorio de Orilladora

18 17 

13
14

15

16 

8
7

2 4

5

6

1

9

A

B

B

A

10 11
12

3

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 P021051360 1 GEAR CASE ASSY MONTAJE DE CAJA DE ENGRANAJES
2 61043450031 1 +BOLT M8×8 +PERNO M8×8
3 V805000140 1 +BOLT, TORX 5×12 +PERNO TORX 5×12
4 90081000629 1 +BEARING, BALL 629 +COJINETE DE BALINES 629
5 90070600012 1 +RING, SNAP Ø12 +ANILLO RETENEDOR Ø12
6 C534000220 1 +SHAFT, GEAR +EJE DE ENGRANAJE
7 90081206302 1 +BEARING, BALL 6302 +COJINETE DE BALINES 6302
8 90070200042 1 +RING, SNAP Ø42 +ANILLO RETENEDOR Ø42
9 C535000100 1 +PLATE, ADAPTOR - UPPER +PLACA DEL ADAPTADOR SUPERIOR
10 C535000150 1 +PLATE, ADAPTOR - LOWER +PLACA DEL ADAPTADOR INFERIOR
11 90051300010 1 +NUT 10×1.25 LH +TUERCA 10×1.25 LH
12 90030020022 1 +PIN, COTTER 2×22 +PASADOR DE CHAVETA 2×22
13 90070200022 1 +RING, SNAP Ø22 +ANILLO RETENEDOR Ø22
14 90070600010 1 +RING, SNAP Ø10 +ANILLO RETENEDOR Ø10
15 90085806900 1 +BEARING, BALL 6900Z +COJINETE DE BALINES 6900Z
16 90085506900 1 +BEARING, BALL 6900 +COJINETE DE BALINES 6900
17 V000000020 1 +GEAR SET +JUEGO DE ENGRANAJES
18 V805000170 1 +BOLT, TORX 5×25 +PERNO TORX 5×25

GEAR CASE
CAJA DE ENGRANAJES



Effective 06-29-2017
4	

66010 Edger Attachment / Accesorio de Orilladora

15

8

4

1
2

3

6

7
9

10

11

12
13

14

1617

18
19

20 21 22

11

5

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 C550000690 1 SHIELD, BLADE PROTECTOR PARA CUCHILLA
2 V805000170 3 BOLT, TORX 5×25 PERNO TORX 5×25
3 C557000430 1 GUARD, SHIELD PROTECTOR
4 V804000000 2 BOLT, TORX 4×12 PERNO TORX 4×12
5 80419C 1 BLADE - 2 PK CUCHILLA - 2 PAQUETE
6 90010008090 1 BOLT M8×90 PERNO M8×90
7 V152002400 1 PLATE, LOCK BASE TRABADORA
8 V805000150 1 BOLT, TORX 5×16 PERNO TORX 5×16
9 V152002410 1 PLATE, FLAP PLACA DE ALETA
10 C550000470 1 FLAP, DEBRIS ALETA DE RESIDUOS
11 90056250005 4 NUT, LOCK M5 CONTRATUERCA M5
12 90060200010 1 WASHER, SPRING 10 ARANDELA DE PRESION 10
13 30242452630 1 COLLAR 12 COLLAR 12
14 C730000120 1 WHEEL RUEDA
15 90060200008 1 WASHER 8 ARANDELA 8
16 90060500008 1 WASHER, SPRING 8 ARANDELA DE PRESION 8
17 V299000440 1 KNOB, FASTENER PERILLA DE FIJACIÓN
18 90050000008 1 NUT M8 TUERCA M8
19 V265000340 1 NUT, LOCK M8 CONTRATUERCA M8

EDGER SHIELD
PROTECTOR PARA ORILLADORA


	66010
	Multi-Tool Edger Attachment
	EDGER SHIELD
	GEAR CASE
	MAIN PIPE

	66010 Accesorio de Orilladora
	CAJA DE ENGRANAJES
	PROTECTOR PARA ORILLADORA
	TUBO PRINCIPAL


